

Drug	Dose	Duration	+/- Notes
Uncomplicated anogenital or pharyngeal gonorrhoea			
Ceftriaxone	1gram deep IM	Single dose	Dissolve 1g ceftriaxone in 3.5ml of 1% Lidocaine Injection for IM injection. Not for IV injection
Cephalosporin allergy OR previous or immediate and/or severe hypersensitivity to penicillin or another β-lactam*			
<ul style="list-style-type: none"> Refer to dedicated GUM service and where not possible discuss with a specialist in GUM/ID 			
Ciprofloxacin <i>(when known to be susceptible to quinolones)</i>	Uncomplicated anogenital: 500mg PO	Single dose	Avoid ciprofloxacin in pregnancy. Caution with use of ciprofloxacin- see Fluoroquinolone warning below.
	Pharyngeal gonorrhoea: 500mg PO every 12 hours	1 day	
OR			
Azithromycin <i>(when known to be susceptible to azithromycin)</i>	2g oral	Single dose	Tablets: Take with or without food Capsules: Take 1 hour before or 2 hours after food